
TENTATIVE: 02/12/20 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LOS ANGELES REGION 

320 West 4th Street, Suite 200, Los Angeles, California 90013 
(213) 576-6600  Fax (213) 576-6640 

http://www.waterboards.ca.gov/losangeles 

ORDER R4-2020-XXXX 
FILE NO. 08-070 

WASTE DISCHARGE REQUIREMENTS 
AND 

WATER RECLAMATION REQUIREMENTS 
CITY OF OXNARD 

GROUNDWATER RECHARGE, ENHANCEMENT, AND TREATMENT (GREAT) PROGRAM 
AQUIFER STORAGE AND RECOVERY (ASR) AND 

NON-POTABLE REUSE 

The following entity is subject Waste Discharge Requirements (WDRs) and Water Reclamation 
Requirements (WRRs) set forth in this Order: 

TABLE 1. PERMITTEE INFORMATION 

Permittee City of Oxnard (Project Sponsor, Permittee, or City) 

Name of Facility Oxnard Advanced Water Purification Facility (AWPF) 

Facility Address 
5700 South Perkins Road 
Oxnard, CA 93033 
Ventura County 

TABLE 2. ADMINISTRATIVE INFORMATION 

This Order was adopted and shall become effective on: April 09, 2020 

I, Renee Purdy, Executive Officer, do hereby certify that this Order with all attachments is a 
full, true, and correct copy of the Order adopted by the California Regional Water Quality 
Control Board, Los Angeles Region (Regional Water Board), on the date indicated above. 

 Renee Purdy, Executive Officer 



CITY OF OXNARD ORDER R4-2020-XXXX  
GREAT Project File No. 08-070 

TENTATIVE: 02/12/20 2 

CONTENTS 
I.  BACKGROUND INFORMATION ........................................................................................4 
II.  GROUNDWATER BASIN ................................................................................................. 12 
III. HISTORICAL GROUNDWATER QUALITY ...................................................................... 15 
IV. PURPOSE OF ORDER .................................................................................................... 15 
V. REGULATION OF RECYCLED WATER .......................................................................... 16 
VI. OTHER APPLICABLE PLANS, POLICIES, AND REGULATIONS ................................... 18 
VII. CALIFORNIA ENVIRONMENTAL QUALITY ACT (CEQA) AND NOTIFICATION............ 22 
VIII. INFLUENT SPECIFICATIONS ......................................................................................... 23 
IX. RECYCLED WATER TREATMENT SPECIFICATIONS .................................................. 23 
X. RECYCLED WATER DISCHARGE LIMITATIONS .......................................................... 23 
XI.  RATIONALE FOR DISCHARGE LIMITATIONS ............................................................... 28 
XII. GENERAL REQUIREMENTS........................................................................................... 30 
XIII. SPECIFICATIONS FOR USE OF RECYCLED WATER .................................................. 32 
XIV. USE AREA REQUIREMENTS.......................................................................................... 32 
XV. SPECIFICATIONS AND REQUIREMENTS FOR DUAL-PLUMBED SYSTEMS .............. 34 
XVI. DDW SPECIFICATIONS AND REQUIREMENTS ............................................................ 35 
XVII.  DILUENT WATER SPECIFICATIONS ............................................................................. 42 
XVIII. ADDITIONAL PROVISIONS ........................................................................................... 42 
XIX. REOPENER ..................................................................................................................... 43 
XX. ENFORCEMENT .............................................................................................................. 44 

TABLES 
TABLE 1. PERMITTEE INFORMATION .....................................................................................1 
TABLE 2. ADMINISTRATIVE INFORMATION ...........................................................................1 
TABLE 3. GROUNDWATER BENEFICIAL USES .................................................................... 18 
TABLE 4. GROUNDWATER QUALITY OBJECTIVES ............................................................. 19 
TABLE 5. DISCHARGE LIMITATIONS NONPOTABLE USES ................................................ 24 
TABLE 6. DISCHARGE LIMITATIONS SUBSURFACE APPLICATION .................................. 24 
TABLE 7. DISCHARGE LIMITATIONS PATHOGENIC MICROORGANISM CONTROL ......... 25 
Table 8. Discharge Limitations Inorganics - Primary MCLs ...................................................... 25 
TABLE 9. DISCHARGE LIMITATIONS VOLATILE ORGANIC CHEMICALS (VOCS) - 
PRIMARY MCLS ..................................................................................................................... 26 
TABLE 10. DISCHARGE LIMITATIONS SYNTHETIC ORGANIC CHEMICALS (SOCS) - 
PRIMARY MCLS ..................................................................................................................... 26 
TABLE 11. DISCHARGE LIMITATIONS DISINFECTION BYPRODUCTS - PRIMARY MCLS 27 
TABLE 12. DISCHARGE LIMITATIONS RADIONUCLIDES - PRIMARY MCLS ...................... 28 
TABLE 13. DISCHARGE LIMITATIONS CONSTITUENTS - SECONDARY MCLS ................. 28 

ATTACHMENTS 
ATTACHMENT A - DEFINITIONS .......................................................................................... A-1 
ATTACHMENT B1 – MAP OF GREAT PROJECT AREA ...................................................... B-1 
ATTACHMENT B2 – RECYCLED WATER DISTRIBUTION AREA ....................................... B-2 
ATTACHMENT C – GREAT AWPF PROCESS FLOW DIAGRAM ........................................ C-1 
ATTACHMENT D – STANDARD PROVISIONS ..................................................................... D-1 
ATTACHMENT E – MONITORING AND REPORTING PROGRAM ...................................... E-1 
ATTACHMENT F – DDW CONDITIONAL ACCEPTANCE LETTER ...................................... F-1 
ATTACHMENT G – POLLUTANTS WITH NOTIFICATION LEVELS ..................................... G-1 



CITY OF OXNARD ORDER R4-2020-XXXX  
GREAT Project File No. 08-070 

TENTATIVE: 02/12/20 3 

ATTACHMENT H – CEC PHASED MONITORING REQUIREMENTS .................................. H-1 

FIGURES 
FIGURE 1. ASR AND MONITORING WELL LOCATIONS ...................................................... 11 
FIGURE 2. SANTA CLARA RIVER VALLEY (OXNARD) AND SURROUNDING BASINS ...... 13 
FIGURE 3. SANTA CLARA RIVER VALLEY (OXNARD) AQUIFERS ...................................... 14 

 



CITY OF OXNARD ORDER R4-2020-XXXX  
GREAT Project File No. 08-070 

TENTATIVE: 02/12/20 4 

The California Regional Water Quality Control Board, Los Angeles Region (Regional Water 
Board), finds that: 
I.  BACKGROUND INFORMATION 

A. Project Sponsor 
Oxnard is located on the coast of southern California halfway between Los Angeles 
and Santa Barbara. The City of Oxnard (Project Sponsor or City) is the primary 
purveyor of recycled water within the city and currently distributes the recycled water 
for irrigation, industrial, and recreational uses. The Project Sponsor intends to also 
use the recycled water for indirect potable reuse (subsurface application via aquifer 
storage and recovery) after the adoption of this Order. 

B. GREAT Program 
To ensure future reliable and affordable supply of high-quality water, the City of 
Oxnard has developed the Groundwater Recovery, Enhancement, and Treatment 
(GREAT) program. The objectives of the GREAT program include increased 
reliability of the water supply, reduced costs of the water supply, improved 
dependability of water supply in accommodating existing needs and meeting 
planned growth and associated water demand, and enhanced stewardship of local 
water supply through recycling and reusing a substantial portion of the region’s 
wastewater. There are six main components of the GREAT program: 
1. A recycled water delivery system that distributes recycled water to agricultural 

users, golf courses, and an industrial customer. 
2. Aquifer Storage and Recovery (ASR), which is intended to help alleviate 

groundwater overdraft conditions and associated water quality problems, 
potentially including seawater intrusion. This component will also allow for 
seasonal storage of the potable water supplies to maximize use of the existing 
potable water distribution system. 

3. A Regional Desalter, which consists of membrane filters to remove dissolved 
minerals from groundwater to reduce the levels of nitrates and total dissolved 
solids in the groundwater basin. 

4. Blending Station No. 5, which provides improved water supply infrastructure 
reliability, water quality, and hydraulic efficiencies. This component will also 
assist in meeting peak hour and firefighting water supply demands. 

5. A concentrate collection system from the regional brine dischargers to avoid 
discharge of high salinity concentrate into the Project Sponsor’s sanitary sewer 
system and the Oxnard Wastewater Treatment Plant (OWTP). 

6. A Permeate Delivery System to convey permeate from the regional desalter to 
industrial users.  

The GREAT program is being implemented in two phases. The first phase of the 
GREAT program is complete. The treatment facilities for the first phase are now in 
operation for non-potable water reuse. The second phase of the GREAT program 
will increase the treatment capacity of the Advanced Water Purification Facility 
(AWPF) to 12.5 million gallons per day (mgd). The treatment capacity may be further 



CITY OF OXNARD ORDER R4-2020-XXXX  
GREAT Project File No. 08-070 

TENTATIVE: 02/12/20 5 

increased to 18.75 mgd in the future; however, any increase above 6.25 mgd would 
require an amendment of this Order. The second phase of the AWPF is not being 
pursued at this time; however, the Project Sponsor intends to implement the ASR 
component after the adoption of this Order to expand opportunities for use of the 
advanced treated recycled water.  

C. Facility and Project Description 
The Project Sponsor is the owner and operator of the Oxnard Wastewater Treatment 
Plant (OWTP), a secondary wastewater treatment plant located at 6001 South 
Perkins Road, Oxnard, California, with a dry-weather design treatment capacity of 
31.7 mgd and an average daily flow of 20 to 22 mgd. The OWTP serves a 
population of approximately 249,000 in the City of Oxnard, the City of Port 
Hueneme, the United States Naval Bases in Ventura County, and some 
unincorporated areas of Ventura County. The City of Port Hueneme and the United 
States Navy operate separate collection systems, but both discharge to the OWTP. 
Influent flow to the OWTP consists of domestic, commercial, and industrial 
wastewater. The treatment system at the OWTP consists of bar screening, aerated 
grit removal, primary sedimentation, biofiltration, activated sludge, secondary 
sedimentation, flow equalization, chlorine disinfection, and dechlorination. The 
Project Sponsor operates an approved industrial pretreatment program in 
accordance with Section 403 of Title 40 of the Code of Federal Regulation (40 CFR 
§ 403). Permitted industrial dischargers are subject to national pretreatment 
standards, categorical pretreatment standards, and local limits. Secondary effluent 
from the OWTP is either conveyed to the Project Sponsor’s AWPF or conveyed to 
the Pacific Ocean under National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0054097.  
The Project Sponsor diverts up to 8 mgd of the secondary-treated wastewater from 
the OWTP to the Project Sponsor’s AWPF, located adjacent to the OWTP at 5700 
South Perkins Road, Oxnard, California. (See Attachment B1 for a map of the 
project area.) The AWPF produces up to approximately 6.25 mgd of recycled water 
that is currently being used for non-potable uses such as agricultural and landscape 
irrigation, and industrial uses. (See Attachment B2 for a map of the distribution 
area.) The Project Sponsor plans to continue serving these non-potable recycled 
water customers while also operating an ASR project. The AWPF also produces 
approximately 1.75 mgd of brine waste that comingles with the remaining 
secondary-treated wastewater from the OWTP (that was not diverted for further 
treatment). This combined waste stream is conveyed to the ocean for disposal. The 
Project Sponsor also operates on-site artificial wetlands using both brine and 
advanced-treated recycled water. This was part of a study that the Project Sponsor 
was working on with the Bureau of Reclamation to determine if artificial wetlands are 
effective in treating brine. The water used in this project is directed back to the 
headworks for further treatment. 
The AWPF treats the secondary-treated effluent from the OWTP by microfiltration 
(MF), reverse osmosis (RO), and advanced oxidation with ultraviolet light and 
hydrogen peroxide (UV/AOP) as depicted in Attachment C and as described below: 



CITY OF OXNARD ORDER R4-2020-XXXX  
GREAT Project File No. 08-070 

TENTATIVE: 02/12/20 6 

Microfiltration (MF) - The MF system is an outside-in MF system (PALL 
Microza). The MF is used to remove microbial and molecular contaminants, 
including turbidity, Giardia, and Cryptosporidium using a low-pressure filtration 
system. Upstream of the RO, this system mitigates RO membrane fouling by 
reducing the number of particulates and larger colloids. MF also reduces the 
concentration of bacteria, particularly those that become associated with 
particulates. There are six treatment trains in parallel in the MF room with 
capacity for an additional six trains. One of the six trains can be out of service 
and the MF system will still maintain an acceptable water quality. The feed water 
to the MF is monitored for oxidation reduction potential, temperature, turbidity, 
and chlorine residual. The MF filtrate (RO feed) is monitored for oxidation 
reduction potential, pH, electrical conductivity (EC), temperature, turbidity, 
chlorine residual, and pressure. 
Reverse Osmosis (RO) - RO units are furnished by H2O Innovation and 
installed with Hydranautics ESPA2 membrane elements. The RO units are 
housed in their own room, with two identical skids running in parallel with 
individual production capacities of 3.125 mgd. Space for three additional RO 
skids of 6.25 mgd each is built into the room for possible future needs. The RO 
system is monitored using online EC monitored at the MF filtrate (RO feed) and 
several places on the RO discharge: Stage 1, 2, and 3, total flow, and 
concentrate. These EC monitoring locations are on both trains. Currently there is 
no online total organic carbon (TOC) metering of the MF filtrate or RO permeate. 
The Project Sponsor intends to install TOC monitors on the RO feed and RO 
permeate prior to operations, which will be used to attain a higher Log Reduction 
Value (LRV).   
Ultraviolet Light and Advanced Oxidation Process (UV/AOP) - Three Trojan 
UVPhox D72AL75 reactors are installed to provide additional treatment of the RO 
permeate via AOP. These reactors operate with low-pressure, high-output 
(LPHO) lamps, with an operational UV dose of approximately 500 millijoules per 
centimeter squared (mJ/cm2) and less than 6 milligrams per liter (mg/L) dose of 
hydrogen peroxide (H2O2). These three reactors each have two banks, for a total 
of six banks of UV lamps. According to the Engineering Report for the 
Groundwater Replenishment Reuse Project (GRRP), five of those banks are 
“duty” and the sixth bank is redundant. Like the MF and RO systems, there is 
room to expand this UV system to meet future needs. 
Post-Treatment Systems - The post-treatment systems include decarbonator 
towers and liquid lime injection downstream of the UV/AOP process. Following 
UV/AOP, the water quality is projected to be corrosive, with a Langlier Saturation 
Index (LSI) in the range of -3.3 to -2.5 and high concentrations of carbon dioxide 
(up to 50 mg/L). Due to the aggressive nature of the treated water from the 
UV/AOP, the water needs to be stabilized by removing carbon dioxide and 
adding lime. In order to remove carbon dioxide, water is distributed over media 
packed in the decarbonator towers. Air flow through the media strips the carbon 
dioxide and other volatile compounds. Liquid lime is then dosed to add calcium 
and alkalinity, thereby increasing pH. 



CITY OF OXNARD ORDER R4-2020-XXXX  
GREAT Project File No. 08-070 

TENTATIVE: 02/12/20 7 

Chemical Systems - Membrane cleaning systems, water stabilization, and 
treatment involve chemical usage. Chemicals for this project are split into 
continuously fed chemicals and batch cleaning chemicals. Continuously fed 
chemicals are flow paced and include hydrogen peroxide, sulfuric acid, threshold 
inhibitor, and liquid lime. Batch cleaning chemicals include sodium hypochlorite, 
sodium hydroxide, citric acid, and sodium bisulfite. 

D. Permit History 
1. The Regional Water Board issued WDRs/WRRs in Order No. R4-2008-0083 to 

the Project Sponsor for the non-potable reuse phase of the GREAT Program on 
October 02, 2008. That Order permitted the Project Sponsor to produce and 
distribute treated recycled water from the AWPF. 

2.  At the request of the Ventura County Farm Bureau, on April 14, 2011 the 
Regional Water Board adopted Order No. R4-2011-0079, amending Order No. 
R4-2008-0083, to clarify the requirements for use of recycled water by adding the 
requirement that any irrigation runoff must be authorized under a conditional 
waiver of WDRs for irrigated lands or other order issued by the Regional Water 
Board.  

3.  On July 09, 2015 the Regional Water Board adopted Order No. R4-2011-0079-
A01, amending Order No. R4-2011-0079, and also adopted an amended 
Monitoring and Reporting Program. This amendment permitted the temporary 
use of the Calleguas Regional Salinity Management Pipeline (RSMP) to deliver 
the recycled water produced at the AWPF to the Pleasant Valley County Water 
District (PVCWD). The deadline to discontinue the temporary use of the RSMP 
was July 09, 2017.  

4.  On April 05, 2017 the Project Sponsor requested an extension of the deadline to 
discontinue the temporary use of the RSMP because the design for the 
permanent piping from the AWPF to the Pleasant Valley distribution piping was 
only 90% complete. On June 01, 2017, the Regional Water Board adopted Order 
No. R4-2011-0079-A02, extending the deadline to discontinue the temporary use 
of the RSMP to July 09, 2019. 

5.  On November 29, 2018 the Project Sponsor requested another extension of the 
deadline due to uncontrollable delays in construction of the permanent pipeline to 
PVCWD. These delays related to securing easements for the pipeline from 
private parties, which necessitated several redesigns for the pipeline alignment. 
The Project Sponsor also identified anticipated delays in procurement of piping 
materials based on recent industry experience. On April 11, 2019, the Regional 
Water Board adopted Order No. R4-2011-0079-A03, extending the deadline to 
discontinue the temporary use of the RSMP to December 31, 2020.   

E.  Calleguas Municipal Water District Regional Salinity Management Pipeline  
The Calleguas Municipal Water District owns and operates a salinity management 
pipeline to convey brine to the Pacific Ocean from a number of water treatment 
plants in the region. The RSMP infrastructure has been built but is currently 
underutilized. As requested by PVCWD and the City of Oxnard, the existing permit 
was modified to allow the use of the RSMP to convey recycled water from the AWPF 



CITY OF OXNARD ORDER R4-2020-XXXX  
GREAT Project File No. 08-070 

TENTATIVE: 02/12/20 8 

to the PVCWD irrigation distribution system. This Order permits supplying water 
from the AWPF transmission piping to the PVCWD irrigation distribution system via 
the temporary use of the RSMP until December 31, 2020.  

F. Aquifer Storage and Recovery (ASR) 
The ASR component of the GREAT program consists of injecting advanced treated 
recycled water from the AWPF into the Santa Clara River Valley (Oxnard) 